swanranas. FCC RADIO TEST REPORT Report No. : FR4N0917G

Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7C
Relative Humidity : (45.9~48.9%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B3
FAX: 886-3-327-0855



EUT Information

Report No.: FR4N0917G

Report NO : 4N0917
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.152250 21.67 55.88 3421 | L1 OFF 19.8
0.152250 47.83 65.88 18.05 | L1 OFF 19.8
0.172500 36.99 54.84 1785 | L1 OFF 19.8
0.172500 52.16 64.84 1268 | L1 OFF 19.8
0.183750 33.26 54.31 21.05 | L1 OFF 19.8
0.183750 50.56 64.31 13.75 | L1 OFF 19.8
0.219750 12.45 52.83 40.38 | L1 OFF 19.8
0.219750 38.87 62.83 23.96 | L1 OFF 19.8
0.276000 24.28 50.94 26.66 | L1 OFF 19.8
0.276000 35.95 60.94 2499 | L1 OFF 19.8
22.497000 27.20 50.00 22.80 | L1 OFF 20.7
22.497000 32.58 60.00 2742 | L1 OFF 20.7
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EUT Information

Report No.: FR4N0917G

Report NO : 4N0917
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152430 21.02 55.87 3485 | N OFF 19.8
0.152430 46.95 65.87 18.92 | N OFF 19.8
0.170475 35.29 54.94 19.65 | N OFF 19.8
0.170475 52.02 64.94 12.92 | N OFF 19.8
0.179250 38.25 54.52 16.27 | N OFF 19.8
0.179250 51.75 64.52 12.77 | N OFF 19.8
0.210750 12.52 53.18 40.66 | N OFF 19.8
0.210750 39.67 63.18 2351 | N OFF 19.8
0.263760 27.03 51.31 24.28 | N OFF 19.8
0.263760 37.53 61.31 23.78 | N OFF 19.8
22.987635 23.49 50.00 26.51 | N OFF 20.8
22.987635 28.98 60.00 31.02 | N OFF 20.8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917G

Appendix C. Radiated Spurious Emission Test Data

Temperature : 20~26°C
Test Engineer : Rain Lee, Jacky Hong and White Hou
Relative Humidity : 40~65%
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
802.11be
Mode 1 | U-NII-6 | 6.425-6.525 3+4 EHT160 111 6505 MCS0 Full RU -
Mode 2 | U-NII-8 | 6.875-7.125 3+4 802.11a 229 7095 MCSO0 - -
Mode 3 | U-NII-8 | 6.875-7.125 3+4 802.11be EHT20 229 7095 MCSO0 Full RU -
Mode 4 | U-NII-8 | 6.875-7.125 3+4 802.11be EHT20 229 7095 MCSO0 | Partial 26/8 RU -
Mode5 U-NI-8 6.875-7.125  3+4  802.1lbe EHT20 229 7095  MCSO Pa”';"usmo -
Mode 6 U-NI-8 6.875-7.125  3+4  802.1lbe EHT20 229 7095  MCSO Pa"'aF'{aOG/M -
Mode 7 | U-NII-8 | 6.875-7.125 3+4 802.11be EHT40 227 7085 MCSO0 Full RU -
Mode 8 | U-NII-8 | 6.875-7.125 3+4 802.11be EHT80 215 7025 MCSO0 Full RU -
802.11be
Mode 9 | U-NII-7 | 6.525-6.875 3+4 EHT160 175 6825 MCS0 Full RU -
Mode 802.11be
10 U-NII-8 | 6.875-7.125 3+4 EHT160 207 6985 MCS0 Full RU -
Mode
11 U-NII-8 | 6.875-7.125 3+4 802.11be EHT80 215 7025 MCSO0 Full RU LF
Mode
12 U-NII-8 | 6.875-7.125 3+4 802.11be EHT80 215 7025 MCSO0 Full RU SHF
TEL: 886-3-327-0868 Page Number : C1lof C30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917G

C2. Summary of each worse mode

Mode

10

10

11
12

Modulation Ch.

802.11be
EHT160
802.11be
EHT160

802.11a

802.11a
802.11be
EHT20
802.11be
EHT20
802.11be
EHT20
802.11be
EHT20
802.11be
EHT20
802.11be
EHT20
802.11be
EHT20
802.11be
EHT20
802.11be
EHT40
802.11be
EHT40
802.11be
EHT80
802.11be
EHT80
802.11be
EHT160
802.11be
EHT160
802.11be
EHT160
802.11be
EHT160
LF
SHF

111

111

229
229
229

229

229

229

229

229

229

229

227

227

215

215

175

175

207

207

215
215

Freq.
(MHz)

13010.00

7125.15

7125.15

7137.00

7130.10

7125.15

7125.16

7125.76

13650.00

7128.52

13970.00

45.36
39895.00

Level
(dBuV/m)

38.33

62.99

64.38

62.56

58.31

60.72

65.41

66.53

39.11

65.52

38.37

34.89
49.43

Limit
(dBuV/m)

68.20

68.20

68.20

68.20

68.20

68.20

68.20

68.20

68.20

68.20

68.20

40.00
74.00

Margin
(dB)

-29.87

-5.21

-3.82

-5.64

-9.89

-7.48

-2.79

-1.67

-29.09

-2.68

-29.83

-5.11
-24.57

Pol.

I <

Peak
Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

QP
Peak

Result RU Remark
Band
- Full RU Edge
Pass Full RU Harmonic
Band
Pass - Edge
- - Harmonic
Band
Pass Full RU Edge
- Full RU Harmonic
Pass Partial Band
26/8 RU Edge
- Partial Harmonic
26/8 RU
Pass Partial Band
52/40 RU Edge
- Partial Harmonic
52/40 RU
Pass Partial Band
106/54 RU Edge
- Partial Harmonic
106/54 RU
Band
Pass Full RU Edge
- Full RU Harmonic
Band
Pass Full RU Edge
- Full RU Harmonic
Band
- Full RU Edge
Pass Full RU Harmonic
Band
Pass Full RU Edge
Pass Full RU Harmonic
Pass - LF
Pass - SHF

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
PEAK(UNI)_6E
g g o i
70.0 }J \‘VM
. MWWW / ‘ ™
- ot
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CHI3-HY
Condition: PEAK(UNII)_6E 3n HORN_31260_1326 HORTZONTAL
+ RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 164,67 ------ ------ 94,69 35.42 1141 36.85 0.08 180 272 PEAK
4o Level (dBuVim)
1225
10! 1
875
700 .J AVG(UNI)_GE|
% ] e
N Wy,
3,
Ll p——
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG(UNIT)_6E 3m HORN_91200_1326 HORTZONTAL
+ RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.80 96.41 ------ ------ 86.55 35.33 11.39 36.86 ©.80 1@ 272 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917G

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
PEAK(UNI)_6E
g A o o i
70.0 [’
A
WW
50 o
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CHI3-HY
Condition: PEAK(UNIT)_6E 3m HORN_91260 1326 VERTICAL
+ RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 164,35 ------ ------ 94.26 35.53 11.42 36.86 0.0 291 212 PEAK
4o Level (dBuVim)
1225
10! 1
875
700 J AVG(UNI)_GE|
5‘ R
Y S SV
3,
i I
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG(UNIT)_6E 3m HORN_91200_1326 VERTICAL
+ RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.80 96.51 ------ ------ 86.69 35.29 11.39 36.86 ©.80 291 212 AVERAGE

TEL: 886-3-327-0868

Page Number : C4 of C30
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
WL L JU | e LD LU | nhos
700 700
L] L] [ s ML Ll I
525 1 e 525 1 o
-
B s WWW 3 " R, P4 s ; o A pretet ]
30 | ot L 54 gt e it e’
Peak 15 115
AVQ 8000 14400, 3 27200, 33600, 40000 8000 14400, ) 21200, 33600, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site + @3(H13-HY
Condition: PEAK(UNI)_6E In SHF_1224 HORIZONTAL Condition: PEAK(UNII)_6E in SHF_1224 VERTICAL
Mode i1 Mode i1
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@10.08 49.62 88.20 -39.18 48.24 48.86 17.26 57.33 0.84 480 295 PEAK 1 13@le.08 49.17 §8.20 -39.63 48.39 48.86 17.26 57.38 @.84 280 387 PEAK
2 13818.08 38.33 68.20 -20.87 37.55 48.06 17.26 57.33 .84 460 205 AVERAGE 1 13810.08 38.29 68.20 -29.91 37.51 48.86 17.26 57.38 .84 200 307 AVERAGE
3 19515.00 38.88 74.8@ -35.12 59.52 37.86 6.14 55.18 -9.54 - -- PEAK 3 19515.00 38.88 74.8@ -35.92 58.72 37.86 6.14 55.18 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C50of C30

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Horizontal Vertical
: 45Le\vel{ml\lnln) : 45Level{dﬂll\nln)
1225 1225
015 5
700 AVG(UN)_BE| 0 AVG(UNN_GE|
14.47G
515 515
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG(UNIL) 6E 3m HORN 91280 1326 HORTZQNTAL Condition: AVG(UNIL) 6E 3m HORN 91280 1326 VERTICAL
lode i1l lode i1
: 45Le\vel{ml\lnln) : 45Level{dﬂll\nln)
1225 1225
015 5
00 00
17.7G o AVGIUND 6 " AVGIUND_6E
~18G .
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG(UNIL) 6E 3m HORN 91280 1326 HORTZQNTAL Condition: AVG(UNIL) 6E 3m HORN 91280 1326 VERTICAL
lode i1l lode i1
TEL: 886-3-327-0868 Page Number : C6 of C30

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917G

Pol. Horizontal Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
1
106 A 105
10 vuﬂ 10
s PEAK_BE(UNII)_6E

' s PEAK(UNI)_GE
R i O
a | e W,

340 gyt
17! E
Peak
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNIT)_6E 3m HORN_9120_1326 HORTZONTAL Condition: PEAK(UNII)_6E 3n HORN_31260_1326 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 71515 75.18 88.20 -13.82 63.68 36.70 11.93 37.13 Q.08 160 328 PEAK 1 7095.80 111.13 ------ ------ 99.79 36.57 11.9 37.13 0.0 180 328 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105 :
75 875
14 \’P\\/\[ AVG_BE(UNIE 14 Mj i
y L [HEmE [
et et
2 - _,_n’wv‘—rhp’_"H-'-\lM e
30 350 —
17! E
Avg
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE(UNIT)_6E 3n HORN 91280 1326 HORIZONTAL Condition: AVG(UNIT)_6E 3m HORN_91200_1326 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71515 62.99 68.20 -5.21 51.49 3679 11.93 37.13 0.8 160 328 AVERAGE 1 7895.00 165.46 ------ ------ 94,12 36.57 11.99 37.13 0.6@ 180 328 AVERAGE

TEL: 886-3-327-0868

Page Number : C7 of C30
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
,
s PEAK_BE(UNI)_6E sl PEAKIUNI_G
Wy, IR A ] |
0.0 W 70.0
5! . st 5.
TR
T
30 b
17! E
Peak
7095 25, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNIT)_6E 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNIT)_6E 3m HORN_91260 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.40 73.35 B8.20 -14.85 6l.84 3671 1193 37.13 .8 160 69 PEAK 1 7095.00 110.73 ------ ------ 99.39 36.57 11.9% 37.13 o.ee 160 69 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
W.‘[v\ 875
700 v AVG_BE(UNI.E) 700
‘ I M | {
52, 52,
VA J
g T
3, 3, r
30 350 p—
17! E
Avg
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNIT)_GE 3n HORN 91280 1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN_91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7126.85 61.00 68.20 -7.20 49.58 36.78 11.93 37.13 o.e@ 160 69 AVERAGE 1 7095.00 163.73 ------ ------ 92.39 36.57 11.9% 37.13 o.ee 160 69 AVERAGE
TEL: 886-3-327-0868 Page Number : C8 of C30

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050/ 1050
s PEAK_BE(UNI)_6E s PEAK(UNI)_
! I R i
" MMWMWNW«MWMWMM .
52.5 52.5
54 0 M
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71530 7438 88.20 -13.82 62.88 36.70 11.93 37.13 .8 160 319 PEAK 1 7895.00 110.75 ------ ------ 99.41 36.57 11.9 37.13 0.80 1@ 319 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 1
87.5 875
700 AVG_BE(UNII)_6E 700 AVG(UNI)_
350 350,
175 175
Avg
7095 T2, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 71515 6438 68.20 -3.82 52.88 36.78 11.93 37.13 Q.08 160 319 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.00 163.97 ------ ------ 92.63 36.57 11.98 37.13 0.8 16@ 319 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N0917G
3
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
s PEAK_BE(UNI)_6E s PEAKIUNI)_
1 I R i
0.0 70.0
528l P— " T 5251
- ok M
175 175
Peak
7095 125, 5. 185, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71575 76.36 88.20 -11.84 64.86 36.70 11.93 37.13 .08 310 185 PEAK 1 7895.00 169.57 ------ ------ 98.27 36.53 11.% 37.13 0.80 318 185 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN 91280 1326 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71575 62.26 68.20 -5.94 50.76 36.78 11.93 37.13 0.8 310 185 AVERAGE 1 7095.00 162.14 ------ ------ 99.80 36.57 11.98 37.13 .80 318 185 AVERAGE
TEL: 886-3-327-0868 Page Number : C10 of C30
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 26/8 RU _7095MHz
ANT
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 y
1050 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BCHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7138.95 76.71 88.20 -11.49 65.14 36.76 11.94 37.13 0.8 160 332 PEAK 1 7895.80 115.93 ------ ------ 1p4.52 36.63 11.91 37.13 @.00 180 332 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI).
| I M |
52.5 52.5
350 350,
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BCHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7138.80 61.40 68.20 -6.80 49.83 36.76 11.94 37.13 0.8 160 332 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.80 111.57 ------ ------ loe.16 36.63 11.91 37.13 0.08 100 332 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 26/8 RU _7095MHz
ANT
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
52.5 52.5
350 3501
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7137.45 79.12 88.20 -9.88 67.56 36.75 11.94 37.13 .8 160 70 PEAK 1 7095.00 114,12 ------ ------ 182.70 36.63 11.91 37.13 @.00  loe 7@ PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350,
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN 91280 1326 VERTICAL
: RBH:1000.000KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7137.06 62.56 68.20 -5.64 51.6@ 36.75 11.94 37.13 .8 160 70 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.00 169.79 ------ ------ 98.38 36.63 11.91 37.13 @.00  l6@ 70 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N0917G
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 52/40 RU _7095MHz
ANT
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7128.9 75.76 88.20 -12.44 6424 36.72 1193 37.13 .08 180 333 PEAK 1 7095.00 114,68 ------ ------ 183.22 36.68 11.91 37.13 0.0 180 333 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
B7.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI).
1 I O i
525 M 525
350 350,
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.000kHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBI:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7131.66 58.16 68.20 -18.84 46.63 36.73 11.93 37.13 0.8 160 333 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.00 168.91 ------ ------ 97.53 36.60 11.91 37.13 0.80 16@ 333 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4N0917G
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 52/40 RU _7095MHz
ANT
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050, 1050
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 718.15 70.15 B88.20 -18.85 58.64 36.71 11.93 37.13 .8 160 67 PEAK 1 7895.00 113.85 ------ ------ 101.67 36.68 11.91 37.13 @.00  lo@ 67 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
| I M i
525 MM 525
350 350,
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN 91280 1326 VERTICAL
: RBH:1000.000kHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBI:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 713810 58.31 68.20 -9.89 46.79 36.72 1193 37.13 @.e@ 160 67 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.00 106.43 ------ ------ 95.65 36.60 11.91 37.13 @.00 l6@ 67 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N0917G
6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 106/54 RU _7095MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
s PEAK_BE(UNI)_6E s PEAK(UNI)_
1 I R i
0.0 % 70.0
28 N Py ST T R 525
350 350,
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 715.45 7174 88.20 -16.46 60.24 36.70 11.93 37.13 0.8 180 333 PEAK 1 7095.80 111.72 ------ ------ loe.34 36.68 11.91 37.13 0.0 180 333 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350
175 175
Avg
7095 T2, 155, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71515 60.72 68.20 -7.48 49.22 36.79 11.93 37.13 Q.08 160 333 AVERAGE 1 7895.00 165.81 ------ ------ 94.43 36.60 11.91 37.13 0.80 160 333 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C30

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial 106/54 RU _7095MHz
ANT
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
s PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
52.5 52.5
%0 i
175 175
Peak
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.9 68.06 B88.20 -20.14 56.56 36.70 11.93 37.13 0.8 160 296 PEAK 1 7895.00 112.72 ------ ------ 181.34 36.68 11.91 37.13 0.0 160 296 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
* I M i |
525 M 525
350 350,
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN 91280 1326 VERTICAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7125.66 59.76 68.20 -B.44 48.26 36.79 11.93 37.13 0.8 160 296 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.00 165.38 ------ ------ 94.60 36.60 11.91 37.13 0.80 160 296 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N0917G
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7085 . 7149, 7181, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.88 75.27 88.20 -12.93 63.76 36.71 1193 37.13 .08 160 327 PEAK 1 7885.00 167.47 ------ ------ 96.22 36.49 11.89 37.13 0.8 1@ 327 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)
350 350,
175 175
Avg
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 71516 65.41 68.20 -2.79 53.91 36.79 11.93 37.13 0.8 160 327 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7885.00 99.98 ------ ------ 88.73 36.49 11.89 37.13 0.80  16@ 327 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Vertical

Fundamental

. Level (dBuVim)

PEAK_BE(UNI_6E|

875
M 1
0

0.0 P%

1 oLevel [BuVim)

PEAK(UNI)_(

LT

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 712532 62.55 68.20 -5.65 51.85 36.79 11.93 37.13 Q.08 360 187 AVERAGE

521 %mei« A ettt 5!
i PR L
. n W MMM
340 340
17! E
Peak
7085 i 149, 7181, s, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNIT)_6E 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNIT)_6E 3m HORN_91260 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.80 73.19 88.20 -15.81 61.69 36.70 11.93 37.13 Q.08 360 187 PEAK 1 7885.00 162,91 ------ ------ 91.66 36.49 11.89 37.13 0.0 360 167 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
U7 o5
700 A6, BENIL B 704 AVELUND, o
™ I M | |
[™rem
52! T 52!
— vy
35\" 15\” - rm’—'—"‘"— —"|
[ttt
17! E
Avg
7085 i 149, 7181, s, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNIT)_GE 3n HORN 91280 1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN_91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7885.00 95.39 ------ ------ 84.69 36.53 11.98 37.13 0.80 360 167 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N0917G
8
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAK(UNI| €
1
0.0 NWVW«WWWWM 70.0
52.5 52.5
350 350,
175 175
Peak
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712532 7448 88.20 -13.72 62.98 36.70 11.93 37.13 0.8 160 387 PEAK 1 7825.00 164,56 ------ ------ 93.64 36.20 11.85 37.13 0.8 16@ 37 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 f
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI
350 350,
175 175
Avg
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.060KHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBI:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71576 66.53 68.20 -1.67 55.83 36.78 11.93 37.13 0.8 160 387 AVERAGE 1782500 97.35 ------ ----- 86.43 36.20 11.85 37.13 0.80 16@ 307 AVERAGE
TEL: 886-3-327-0868 Page Number : C19 of C30

FAX: 886-3-327-0855
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8
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 3+4
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKUNI[ €
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7126.86 70.98 88.20 -17.22 59.47 36.71 1193 37.13 @.0@ 160 29 PEAK 1 7825.00 162,69 ------ ------ 91.74 36.13 11.85 37.13 0.8 16@ 299 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
700 . AVG_BE(UNI)_GE 700 AVG(UNI g{
350 350,
175 175
Avg
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN 91280 1326 VERTICAL
: RBH:1000.060kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBI:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7126.42 64.63 68.20 -3.57 53.12 3671 1193 37.13 Q.08 160 29 AVERAGE 1782500 95.61 ------ ------ 84.69 36.20 11.85 37.13 0.80 160 298 AVERAGE
TEL: 886-3-327-0868 Page Number : C20 of C30

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
g N g o T
70.0 uk
——
5 kst b k™
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CHI3-HY
Condition: PEAK(UNII)_6E 3n HORN_31260_1326 HORTZONTAL
+ RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 164,87 ------ ------ 94,12 36.89 11.68 37.82 @.08 180 332 PEAK
4o Level (dBuVim)
1225
10! ]
875
700 J \‘\ AVG(UNI)_GE|
A A e i
_WJ/ |
3,
350 —
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG(UNIT)_6E 3m HORN_91200_1326 HORTZONTAL
+ RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.80 95.75 ------ ------ 85.00 36.88 11.69 37.62 0.8 16@ 332 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C21 of C30

FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

1 oLevel [BuVim)

W-EJ U_“ H U ,) \PEAK(UII!)_G[
700 M

=]
—

17!
Peak Blank

3800, 5200,
Frequency (MHz)

Site : B3CHI3-HY
Condition: PEAK(UNIT)_6E 3m HORN_91260 1326 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 100.88 ------ ------ 99.20 36.01 1L.71 37.84 0.8 160 78 PEAK

1 oLevel [BuVim)

1225

=
=

875

. s
8 A W

- ISR

Avg Blank

3800, 5200,
Frequency (MHz)

Site : B3CHI3-HY
Condition: AVG(UNIT)_6E 3m HORN_91200_1326 VERTICAL
+ RBK:1060.080kHzZ VB:2.760kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.80 9175 ------ ------ 81.60 36.89 11.68 37.02 ©.00 6@ 70 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C22 of C30
FAX: 886-3-327-0855
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Pol. Horizontal Vertical

1 oLevel [BuVim) 1 oLevel[dBuVim)

=
-

1 I 2 gL g e

525
st '\ A — I ’\ A ot
- _wdwa g MWWW o | o 3 gt g ot
Peak 15 115
AVQ 8000 14400, 3 27200, 33600, 40000 8000 14400, ) 21200, 33600, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site + @3(H13-HY
Condition: PEAK(UNI)_6E In SHF_1224 HORIZONTAL Condition: PEAK(UNII)_6E in SHF_1224 VERTICAL
Mode  :9 Mode i 9
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13650.08 50.77 §8.20 -37.43 49.12 48.60 17.49 57.46 1.62 360 99 PEA( 1 13650.08 50.86 §8.20 -37.34 49.21 4B.60 17.49 57.46 1.62 280 139 PEAK
2 13650.08 39.11 68.20 -29.69 37.46 48.60 17.49 57.46 1.62 360 99 AVERAGE 1 13650.08 39.10 68.20 -29.10 37.45 4B.60 17.49 57.46 1.62 200 139 AVERAGE
3 20475.00 39.89 74.8@ -34.91 59.56 37.80 6.27 55.80 -9.54 - -- PEAK 3 20475.00 38.89 74.8@ -35.11 59.36 37.80 6.27 55.00 -9.54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C23 of C30
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Report No. : FR4N0917G

Pol. Horizontal Vertical
: 45Le\vel{ml\lnln) : 45Level{dﬂll\nln)
1225 1225
015 5
700 AVG(UN)_BE| 0 AVG(UNN_GE|
14.47G
515 515
~14.5G | T L T
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG(UNIL) 6E 3m HORN 91280 1326 HORTZQNTAL Condition: AVG(UNIL) 6E 3m HORN 91280 1326 VERTICAL
lode 9 lode 19
: 45Le\vel{ml\lnln) : 45Level{dﬂll\nln)
1225 1225
015 5
00 00
17.7G o AVGIUND 6 " AVGIUND_6E
~18G o]
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG(UNIL) 6E 3m HORN 91280 1326 HORTZQNTAL Condition: AVG(UNIL) 6E 3m HORN 91280 1326 VERTICAL
lode 9 lode 19
TEL: 886-3-327-0868 Page Number 1 C24 of C30

FAX: 886-3-327-0855
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sPoRTON LAS. Report No. : FR4N0917G
10
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
o PEAK_BE(UNI)_6E s EAK(UNI)_6E
0.0 70.0
52.5 52.5
350 350,
175 175
Peak
6985 7033, 7081, 7129, . 1225 1000 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91280_1326 HORIZONTAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71384 7474 88.20 -13.46 63.20 36.74 11.93 37.13 0.8 160 386 PEAK 1 6985.00 99.85 ------ ------ 89.16 36.80 11.82 37.13 0.80 168 386 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
700 AVG_BE(UNI)_GE 700 ||| AV(uNI_E
350 350
175 175
Avg
6985 7033, 7081, 7129, . 1225 1000 2400, 3800, 201 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 HORIZONTAL Condition: AVG(UNLI)_6E 3m HORN 91280 1326 HORIZONTAL
: RBH:1000.060KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7128.52 65.52 68.20 -2.68 54.01 36.71 11.93 37.13 Q.08 160 386 AVERAGE 1 6985.00 91.82 ------ ------ 81.14 36.80 11.79 37.11 0.80 160 306 AVERAGE
TEL: 886-3-327-0868 Page Number : C25 of C30

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N0917G
10
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s EAK(UNI)_6E
0.0 70.0
52.5 52.5
350 350,
175 175
Peak
6985 7033, 7081, 7129, . 1225 1000 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE(UNII)_GE 3m HORN_91200_1326 VERTICAL Condition: PEAK(UNII)_6E 3m HORN_91280_1326 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 714876 75.29 88.20 -12.91 63.72 36.76 11.94 37.13 .08 160 292 PEAK 1 6985.00 98.41 ------ ------ 87.67 36.84 11.83 37.13 0.80 1@ 292 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 ||| AVG(uN 2
350 350,
175 175
Avg
6985 7033, 7081, 7129, . 1225 1000 2400, 3800, 201 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE(UNII)_6E 3m HORN_9126D_1326 VERTICAL Condition: AVG(UNIT)_6E 3m HORN 91280 1326 VERTICAL
: RBH:1000.000KHZ VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 713092 64.97 68.20 -3.23 53.45 36.72 1193 37.13 Q.08 160 292 AVERAGE 1 6985.00 99.67 ------ ------ 79.93 36,84 11.83 37.13 .80 1@ 292 AVERAGE
TEL: 886-3-327-0868 Page Number : C26 of C30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
LT LI [ hone LD LU [ rhoe
700 700
1) N [ i ML T [ s
525 w~"1 515 1
- o
[ Mgt h gL MWM PN h e WWW
350 e 350 it
Peak 15 115
AVQ 8000 14400, 3 27200, 33600, 40000 8000 14400, ) 21200, 33600, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site + @3(H13-HY
Condition: PEAK(UNI)_6E In SHF_1224 HORIZONTAL Condition: PEAK(UNII)_6E in SHF_1224 VERTICAL
Mode  : 10 Mode i 10
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 13970.08 51.68 88.20 -37.12 49.11 48.74 17.60 57.47 1.10  4e@ 285 PEAK 1 13970.08 49.93 §8.20 -38.27 47.9% 48.74 17.60 57.47 1.10 1@ 163 PEAK
2 13970.08 38.62 68.20 -30.18 36.85 48.74 17.60 57.47 1.1 480 285 AVERAGE 1 13970.08 38.37 68.20 -29.83 36.40 40.74 17.60 57.47 1.10 180 163 AVERAGE
3 20955.00 38.39 74.8@ -35.61 58.42 38.28 6.13 34.82 -9.54 - -- PEAK 3 20955.00 38.88 74.8@ -35.12 58.91 38.28 6.13 34.82 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C27 of C30

FAX: 886-3-327-0855
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Report No. : FR4N0917G

Pol. Horizontal Vertical
: 45Le\vel{ml\lnln) : 45Level{dﬂll\nln)
1225 1225
015 5
700 AVG(UN)_BE| 0 AVG(UNN_GE|
14.47G
515 515
~14.5G I R I N |
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG(UNIL) 6E 3m HORN 91280 1326 HORTZQNTAL Condition: AVG(UNIL) 6E 3m HORN 91280 1326 VERTICAL
lode 10 lode 10
: 45Le\vel{ml\lnln) : 45Level{dﬂll\nln)
1225 1225
015 5
00 00
17.7G o AVGIUND 6 " AVGIUND_6E
~18G ] ]
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHI3-HY Site @ GICHI3HY
Condition: AVG(UNIL) 6E 3m HORN 91280 1326 HORTZQNTAL Condition: AVG(UNIL) 6E 3m HORN 91280 1326 VERTICAL
lode 10 lode 10
TEL: 886-3-327-0868 Page Number 1 C28 of C30

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4N0917G

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
- | - |
I I
a0o—1 0okl 5
] \ B ]
4 ot
30004 - Lo Mt I ami 300 “"‘\ 4 Tk
B0y o 200 } (R
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHI3-HY site + B3CH13-HY
Condition: QP 3m BILOG 48103 HORIZONTAL Condition: QP 3m BILOG 49183 VERTICAL
Mode s Fode Hp s
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 45.52 27.79 48.80 -12.21 42.85 16.64 8.97 31.99 .12 - -- Peak 1 45.36 34.89 4@.88 -5.11 49.87 16.72 6.97 31.99 6.12 188 195 QP
2 215,27 30,21 43.5@ -13.29 44.99 14.83 2.1¢ 3L.79 @.68 - -- Peak 2 215.27 30.85 43.58 -12.65 45.63 14.83 2.10 3179 0.08 - -- Peak
3 221,89 32,71 46.8@ -13.29 46.78 15.49 2,13 3178 .89 - -~ Peak 3 219.15 32,37 46.88 -13.63 46.65 15.38 2.12 3178 0.68 - -~ Peak
4 33,61 31.62 46.00 -14.38 40.76 19.94 2.62 31.827 @12 - -- Peak 4 407.33 30.44 46.00 -15.56 36.92 22.24 2.88 31.68 .08 - -- Peak
5 717.73 35.78 46.80 -18.22 36.45 27.11 3.73 3L.7¢ 0.14 - -- Peak 5 718.79 37.49 46.88 -B.51 38.12 27.15 3.78 3.7 0.14 - -- Peak
6 944,71 35.70 46.80 -18.30 31.12 30.79 4.31 30.72 0.28 - -- Peak 6 938.89 36.33 46.88 -0.67 32.07 30.53 4.30 30.77 0.20 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C29 of C30

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
| J | v il J B
700 00
L] I | sl 111 I | sovhe
525 L 525 L
o~ ]
35wt i W e el el P — w_m;—'1 A, g s 48 i
115 115
Peak
18000 22400, 26800, 31200 35600, 40000 18000 22400 26800, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNTT) 6E In SHF 1224 HORTZONTAL Condition: PEAK(UNTT) 6E 1 SHF 1224 VERTICAL
Mode 112 Mode 112
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 2473408 43.58 §8.20 -44.62 59.98 39.37 7.13 53.36 -9.54 - -- Peak 1 24776.08 40.60 §8.20 -47.60 57.80 39.35 7.12 53.33 -9.54 - -- Peak
2 39895.08 49.43 74.00 -24.57 60.68 44.54 9.3 55.57 -9.54 - -- Peak 1 39385.08 49.15 74.00 -24.85 60.57 45.21 9.18 56.27 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C30 of C30

FAX: 886-3-327-0855
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) [VBW Setting
3+4 802.11a 99.63 - - 10Hz
3+4 6GHz 802.11be EHT20 Full RU 99.35 - - 10Hz
3+4 6GHz 802.11be EHT20 26 RU 97.89 1620 0.62 680Hz
3+4 6GHz 802.11be EHT20 52 RU 97.33 1460 0.68 750Hz
3+4 6GHz 802.11be EHT20 106 RU 97.09 1302 0.77 820Hz
3+4 6GHz 802.11be EHT40 Full RU 98.67 - - 10Hz
3+4 6GHz 802.11be EHTS80 Full RU 97.38 742 1.35 1.5kHz
3+4 6GHz 802.11be EHT160 Full RU 95.32 407 2.46 2.7kHz

MIMO <Ant. 4+3>

802.11a 6GHz 802.11be EHT20 Full RU
g e T

Select Marker = - Vg [ Select Marker
Marker 3 . L W Marker 3
» »

m“}\“:'l gl v sty

er
jeo BW B.0 MHz ) #Video BW B.0 MHz

TEL: 886-3-327-0868 Page Number : D1 of D6
FAX: 886-3-327-0855
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6GHz 802.11be EHT20 26 RU 6GHz 802.11be EHT20 52 RU

[ Feysight Spectrum Analyzer - Swept 54
AL

[ Feysight Spectrum Analyzer - Swept 54
AL

! A !
Marker 3 A 1.65500 ms ) #Avg Type: RMS Marker 3 A 1.50000 ms .
PNO: Fast ~— Trig: Free Run PNO: Fast —+— Trig: Free Run
IFGain:Low Atten: 30 dB IFGain:L ow Atten: 30 dB

Y
#Avg Type: RMS

AMKr3 1.655 ms|
Ref 126.99 dBpV -0.46 dB Ref 126.99 dBpV

Pt i T ST A S

J A S S U .. SO AU NS f— —

t
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samonias. FCC RADIO TEST REPORT Report No. : FR4N0917G

<For Conducted test>

<CDD Mode>
Antenna Band Cy?:llgz/%) T(us) Fac?(l::z/dB)
3+4 802.11a for Ant3 99.51 - 0.02
3+4 802.11a for Ant4 99.51 - 0.02
3+4 802.11be EHT20 Full RU for Ant3 99.31 - 0.03
3+4 802.11be EHT20 Full RU for Ant4 99.31 - 0.03
3+4 802.11be EHT20 26RUO for Ant3 99.38 - 0.03
3+4 802.11be EHT20 26RUO for Ant4 99.38 - 0.03
3+4 802.11be EHT20 52RU37 for Ant3 99.34 - 0.03
3+4 802.11be EHT20 52RU37 for Ant4 99.36 - 0.03
3+4 802.11be EHT20 106RU53 for Ant3 99.17 - 0.04
3+4 802.11be EHT20 106RU53 for Ant4 99.17 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant3 99.00 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant4 98.97 - 0.04
3+4 802.11be EHT20 106T+26T82 for Ant3 98.28 - 0.08
3+4 802.11be EHT20 106T+26T82 for Ant4 98.18 - 0.08
3+4 802.11be EHT40 Full RU for Ant3 98.66 - 0.06
3+4 802.11be EHT40 Full RU for Ant4 98.66 - 0.06
3+4 802.11be EHTB80 Full RU for Ant3 97.39 745 0.11
3+4 802.11be EHT80 Full RU for Ant4 97.39 745 0.11
3+4 802.11be EHT80 Puncture20 for Ant3 97.86 1007 0.09
3+4 802.11be EHT80 Puncture20 for Ant4 97.86 1007 0.09
3+4 802.11be EHT160 Full RU for Ant3 95.33 408 0.21
3+4 802.11be EHT160 Full RU for Ant4 95.33 408 0.21
3+4 802.11be EHT160 Puncture20 for Ant3 95.85 462 0.18
3+4 802.11be EHT160 Puncture20 for Ant4 95.85 462 0.18
3+4 802.11be EHT160 Puncture40 for Ant3 96.34 526 0.16
3+4 802.11be EHT160 Puncture40 for Ant4 95.99 526 0.18

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FR4N0917G

MIMO <Ant. 3>

802.11a
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samranas. FCC RADIO TEST REPORT Report No. : FR4N0917G
<SDM Mode>
Antenna Band Cy?:llgz/%) T(us) Fac?cl)thde)
3+4 802.11a for Ant3 99.68 - 0.01
3+4 802.11a for Ant4 99.63 - 0.02
3+4 802.11be EHT20 Full RU for Ant3 99.31 - 0.03
3+4 802.11be EHT20 Full RU for Ant4 99.31 - 0.03
3+4 802.11be EHT20 26RUO for Ant3 99.25 - 0.03
3+4 802.11be EHT20 26RUO for Ant4 99.25 - 0.03
3+4 802.11be EHT20 52RU37 for Ant3 99.23 - 0.03
3+4 802.11be EHT20 52RU37 for Ant4 99.34 - 0.03
3+4 802.11be EHT20 106RU53 for Ant3 99.17 - 0.04
3+4 802.11be EHT20 106RU53 for Ant4 99.29 - 0.03
3+4 802.11be EHT20 52T+26T70 for Ant3 99.00 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant4 98.85 - 0.05
3+4 802.11be EHT20 106T+26T82 for Ant3 98.18 - 0.08
3+4 802.11be EHT20 106T+26T82 for Ant4 98.28 - 0.08
3+4 802.11be EHT40 Full RU for Ant3 98.73 - 0.06
3+4 802.11be EHT40 Full RU for Ant4 98.80 - 0.05
3+4 802.11be EHTS80 Full RU for Ant3 97.38 744 0.12
3+4 802.11be EHTB80 Full RU for Ant4 97.39 745 0.11
3+4 802.11be EHT80 Puncture20 for Ant3 98.05 1008 0.09
3+4 802.11be EHT80 Puncture20 for Ant4 97.86 1006 0.09
3+4 802.11be EHT160 Full RU for Ant3 95.32 407 0.21
3+4 802.11be EHT160 Full RU for Ant4 95.09 407 0.22
3+4 802.11be EHT160 Puncture20 for Ant3 95.65 462 0.19
3+4 802.11be EHT160 Puncture20 for Ant4 95.65 462 0.19
3+4 802.11be EHT160 Puncture40 for Ant3 95.98 525 0.18
3+4 802.11be EHT160 Puncture40 for Ant4 95.98 525 0.18

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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——THE END———
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